Air Power Draw Bar
Home of the Aussie ADB-123 "The Industry Standard"

AT-158 Power Drawbar Parts List + Drawing

Aussie AT-158 Universal Power Draw Bar Exploded Drawing

AT-158 Power Drawbar Parts List + Drawing

Item Qty. Part
Number
Description   Item Qty. Part
Number
Description
1 1 158-1V Base for Variable Speed Head 37 1 158-4 Extend Prop (ID No Thread)
2 1 158-1S Base for Stepped Pully Head 38 1 158-4-1 Extend Prop (ID e7/16 " TH.)
3 1 158-1-1 Stop Pate 38-1 1 158-4-2 Screw (8# x 2/1")
4 1 158-1-2 Base Nut (M 10 x 1.5) 39 1 158-5 Valve Holder
5 2 158-1-3 Spring Pin (e3 x 16nm/m) 40 1 158-6 3 Position Lever Center Valve
6 2 158-1-4 Supporter 41 1 158-7 Cover
7 1 158-1-5 Supporter 42 1 158-7-1 T-Branch (e1/4" BSP) (11.5L)
8 1 158-1-6 Screw (e8 x 16nm/m) Cap w/Washer 43 1 158-7-2 PU Tubing (e5 x 6 x 52m/m)
9 1 158-1-7 Adjusting Screw(e 5/16 x 1) 44 1 158-7-3 Straight Connector (e1/4" BSP)
10 1 158-2 Slider 45 1 158-7-4 PU Tubing (e5 x 6 x 250m/m)
11 1 158-2-1 Bushing 46 1 158-7-5 Lubricator
12 1 158-2-2V Spring-(158-V Used) 47 1 158-7-6 Pressure Gauge (AD)
12-1 1 158-2-2S Spring-(158-S Used) 48 1 158-7-7 Filter
13 1 158-2-3 Socket #19 48-1 1 158-7A L & F Assembly, Extra
13-1 1 158-2-3-1 Socket #21 49 1 158-7B Air Hose Connector
14 1 158-2-4 Spring Ring 50 1 158-8 Solenoid Cover
15 1 158-2-5 Pin 51 1 158-9 Solenoid Holder
16 1 AT-1506 Air Motor 52 1 158-10 DC 24V Solenoid
17 1 158-2-6 T-Branch (e1/4" BSP) 52-1 1 158-10-1 Protective Tube ( e7.5 x 1000 m/m)
18 1 158-2-7 PU Tubing (e5 x 8 x 300mm) 53 2 158-10-2 Screw (M3 x 0.5 x 8) Cross Head
19 1 158-2-8 Straight Connector (e1/8" BSP) 54 1 158-11 Template for Variable Speed Head
20 1 158-2-9 PU Tubing (e5 x 8 x 700mm) 54-1 1 158-28 Template for Stepped Pulley Head
21 1 158-2-10 PU Tubing (e5 x 8 x 700mm) 55 1 158-12 PC Board Holder
22 1 158-C-1 Cylinder Base 55-1 4 158-12-1 Nut (e3/15 x 24T)
23 1 158-C-1-1 Seal (e36 x 32 x 2) 56 1 158-13 Holder Cover
24 3 158-C-1-2 Elbow (e1/4" BSP) 57 1 158-14 Transformer (Single Pole Used)
24-1 1 158-C-1-3 Nut (e1/4" BSP) 57-1 1 158-14-1 Transformer (Both Pole Used)
25 2 158-C-1-4 Seal (P 12.5) 58 1 158-15 Rectifier (Single Pole Used)
26 1 158-C-2 Cylinder 58-1 1 158-15-2P Rectifier (Both Pole Used)
27 2 158-C-2-1 Screw (M6 x 1.0 x 50) Cap 59 1 158-16A T & R Assembly (Single Pole Used)
28 1 158-C-3 Cylinder Shaft (M10 x 1.5) 59-1 1 158-17A T & R Assembly (Both Pole Used)
29 1 158-C-3-1 Seal (P 26) 60 3 158-18A Wire Tube Assembly (Single Pole Used)
30 1 158-C-3-2 Spring SV 60-1 4 158-19A Wire Tube Assembly (Both Pole Used)
31 1 158-C-3-3 Nut (M10 x .5)) 61 1 158-20 Protective Tube ( e7.5 x 500 m/m)
32 1 158-C-3-4 Screw (M6 x 1.0 x 40) Hex (158-V Used) 62 1 158-21A Union Assembly
32-1 1 158-C-3-4-1 Screw (M6 x 1.0 x 35) Cap (158-S Used) 63 1 158-21 Union
33 3 158-C-3-5 Screw (M5 x 0.8 x 12) Cap 64 1 158-21-1 Y Branch (e1/4" BSP)
34 2 158-3 Active Arm 65 2 158-21-2 PU Tubing (e5 x 8 x 130m/m)
35 7 158-3-1 Screw (M5 x 1.0 x 20) Cap 66 2 158-7-3 Straight Connector (e1/4" BSP)
36 15 158-3-2 Joint Nut(M6 x 1.0) 67 1 158-21-3 Pressure Gauge (P-A)